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MEAN GREEN mowers

DREAMCUT EVO-188.3 (EVO 74) / 22kW
and
DREAMCUT EVO-188.5 (EVO 74) / 35 kW

*DREAMCUT EVO-188.3 and EVO-188.5:
Product references for Europe

*EVO 74: Product reference for North America
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V Q N ITEM NO. PART NUMBER QY. DESCRIPTION
:&m@\j\q Z: j 1 MGEVOD&9 2 FRAME DOUBLER PLATE
2 MGELCO95 2 IMPULSE DRIVE MOTOR
M o W E R s 3 MGUPN363 2 IMPULSE DRIVE GEAR BOX
4 MGUPN402 2 DRIVE BRAKE PLATE
pre 5 MGHDW 100 4 1/4-20x1/2 FT HHCS
MEHNGREEN A AMGEVO19 2 REAR BULK HEAD WELD PLATE
MO E T REAR FRAME ASSEMBLY 7 MGEVOO017 2 FENDER
8 MGEVO012 ] BATTERY HOOD
9 MGEVOO03] 2 BATTERY HOOD HINGE-BOTTOM
10 MGEVO030 2 BATTERY HOOD HINGE-TOP
1 MGEVO004 ] FRAME RAIL-RIGHT SIDE
12 MGEVO003 ] FRAME RAIL-LEFT HAND SIDE
13 MGEVOD043 2 STIFFENER PLATE-DRIVE MOUNT
14 MGUPN339 ] 26" TIRE
15 AMGUPN20 ] EVO ROPS ASSEMBLY
MAI N FRAME 16 AMGEVO?23 ] E-STOP/CHARGE PORT PLATE
17 MGEVOO1 | ] BACK PLATE
18 AMGEVO16 ] EXHAUST VENT BOTTOM
19 AMGEVO 14 2 AJR INTAKE FUNNEL
20 MGEVO108 2 FAN MOUNT
2] MGEVO092 ] EVO BATT FLOOR
22 AMGCEVOI15 ] FAN MID
23 AMGEVOO010 ] BATTERY FLOOR SUPPORT (FRONT)
24 AMGEVO0? ] BATTERY FLOOR SUPPORT
25 MGHDW 176 5 M12X1.5%35 HHCS
26 MGHDW232 5 M12 LOCK WASHER
27 MGHDW?231 5 M12 FLAT WASHER
25 MGUPN033 ] BATTERY HOOD LATCH
29 MGELC115 ] ON/OFF SWITCH
a0 MGUPN285 ] 200N GAS SHOCK
36 MGUPN384 3 4.375x2 FROG SKIN
a3 MGELCO048 ] WHITE FAN
a4 MGUPNO34 ] CHARGE PORT COVER
44 ] BATTERY CROSS MEMBER SUPPORT BRACKET

MGE EEN AMGEVO?21/22
’=<_ e SERVIEE
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BULK HEAD/ELECTRONICS

ITEM NO. PART MUMBER GTY. DESCRIFTION
1 MGEVOD0S 1 BULK HEAD-REAR
2 MGELC104 1 48V 40A RELAY
3 MGELCOS5 1 BLACK FAM
4 MGUPMN3&& 1 EVO ACTUATOR BRACKET
3 MGELCO%4 7 EVO DRIVE/DECK CONTROLLER
& MGELCT0S 2 48V COMTACTOR
7 MGEVODSS 1 TRIM LOCEK PLATE
& MGEVOD031 2 BATTERY HOOD HINGE-BOTTOM
7 MSGEVOD72 2 REAR BULK HEAD WELD PLATE
10 MGELCO36 1 POSITIVE BATTERY STUD
11 MGELCO37 1 MEGATIVE BATTERY STUD
12 MGHDW31S 20 1/4-20x0.093-0.126 CAGE NUT
13 MGUPH157 2 /8" 1.0 PLASTIC WIRE CLIP
14 PAGHDWS00 2 #10-32-1/2 PAN HEAD PHILIPS
15 MGHDW 309 4 #8-32x0.93-0.126 CAGE NUT
14 PGHDW 154 1 1/2-13x5.00 PT HHCS, GRE YIP
18 MGEVO004 1 FRAME RAIL-RIGHT SIDE
18 MGHDW213 21 1/4 LOCK WASHER
19 MSGHDW200 2 1/4 FLAT WASHER
20 MGHDWI 02 20 1/4-201.00 FT HHCS
21 MGEVOO01 1 ALOOR-REAR ELECTRICAL COMPARTMENT
22 MGELCO12 1 GROUMDING PLUG RED
23 MGELCO11 1 GROUNDING PLUG BLACK
24 MGHDW207 1 #10 FLAT WASHER
23 MGHDW205 3 #10-32 NYLOCK
26 MGHDWS10 4 #10-32x7/8 PAM HEAD PHILIPS
27 MGEVO03s 1 CROSS STABILIZER MOUNT-BASE
28 MSGHDWI120 4 3/8-16x1.00 FT HHCS
29 MGEVOO24 1 SEAT LOCKING PLATE CATCH
30 MGHDW204 4 3/ LOCK WASHER
31 MGEVOOF5 1 FLOOR TIE IN PLATE
32 MGHDW 103 1 1/4-20x1-1/4 PT HHCS
33 MGHDW 303 1 1/4-20 NYLOCK
24 MGHDW?7 04 2 2/ 16-18x3/4 CB
35 MGHDW201 & 516 FLAT WASHER
36 MEGHDW 204 & 2/ 14-18 NYLOCK
37 MGELCO03 1 MAIN FUSE BLOCEK 400 AMP
38 MGELCDES 2 MAIMN FUSE
39 MGHDWS17 2 5f16-18X 1 BH
47 MGHDW 200 2 o/ 14-18 FLAMNGE MUT




IMPULSE DRIVE SYSTEM
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MEANGREEN

FRONT BEAM ASSEMBLY

ITEM NO. PART NUMEBER QY. DESCRIPTION
1 AMGEVOT1Y 1 FROMT BEAM-MAIN WELDMENT
2 AMGEVOI18 4 EVL FIXED YOEE ASSEMBLY
3 AMGEVO1Y 2 Y OKE WELDMEMT
4 MGUPH153 2 13x5-3/4 FRONT TWEEL
5 MCGHDW210 4 1/2 FLAT WASHER
& MGUPNO?O 2 PLASTIC SPINDLE CAP
7 MGUPHN128 4 5/1&" YOKE SPACER
8 MGUPH3BE 4 1" SPIMDLE BEARING
? MGHDW207 & 1.00 FLAT WASHER
10 MGHDW22% 4 1" SPRING WASHER
11 MGHDW313 2 1.00-8 HHL
12 MGMUPD24 1 CHARGING PORT BRACKET
13 MESELCO32 1 AMDERSON COMMECTOR-5B120
14 MGELC 104 1 SAFETY PLUG IN SWITCH
15 MEHDW30% 2 #5-32x0.93-0.126 CAGE MNUT
154 MCEHDW315 2 1/4-20x0.093-0.126 CAGE HNUT
17 MESHDW 308 7 #10-32 NYLOCEK
18 MCEHDW D3 2 #10-32%1.00 PAN HEAD PHILIPS
17 MEHDW 504 5 #10-32x5/8 PAMN HEAD PHILIPS
20 MEUPMNO34 1 CHARGE PORT COVER
21 MESHDW204 2 #8 LOCK WASHER
22 MCHDW218 2 #8 FLAT WASHER
23 MESHDW 502 2 #5-32x3/4 PHP
24 MEHDW213 2 1/4 LOCK WASHER
25 MEHDW 805 2 1/4-20x3/4 BECS
26 MCEHDW?705 4 3/8-16x1.25 CB
27 MESHDW 305 12 3/8-16 NYLOCK
28 MESHDW202 18 3/8 FLAT WASHER
29 MCGHDW7O03 4 3/8-16x1.00 CB
30 MCHDWI121 & 3/8-16x1-1/4 FT HHCS
3 1/2" L.OD. PLASTIC WIRE CLIP

S ERVICE
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Mr o W N FIXED YOKE ASSEMBLY
TEM PART
M DRl | QTY.| DESCRIPTION
13%5-3/4 FRONT
1 |mcueniss | Eipda
1/2 FLAT
2 |MmcHDWzI10| 2 e
PLASTIC
3 MGUPNO®0 | 1 | spiuDLE CAP
42 |MCGUPN384 1" BEARING
1.00 FLAT
5 |McHDW=209 | 3 OO FLAS
1" SPRING
4 |MuDHW229 | 2 AoRING
7 |MGHDW313 | 1 1.00-8 HML
YOKE
& |AMGEVOI1B | 1 WELDRE
RVL FIXED YOKE
s |amcevols | 2 LERED TC
5/16" YOKE
10 [McueniZe | 2 1, Lo
MGE EEN
“ SERVICE
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M W E R s M O W E R S FOOT PLATE
ITEM MO, PART NUMEBER ST, DESCRIPTION

1 MGEVO050 ] FOOT REST

2 MGEVO0&7 ] FROMT DECKE LIGHT INDICATOR MOURNT

3 MGEVOI117 1 REAR DECE LIGHT INDICATOR MOUMT

4 MGMUPO25 ] MOUNT-PEDAL

5 MGHDW /700 2 1/4-20x0.75 CB

& MCGHDW200 2 1/4 FLAT WASHER

7 MGHDW303 2 1/4-20 NYLOCK

8 MGUPMNOB? ] PLASTIC-FOOT PEDAL DECE LIFT SYSTEM

2 MGELCO30 2 BLOWER SAFTEY SWITCH [BLACK/GRAY)|

10 MCGHDW1 &6 ] 1/4-20%2-3/4 PT HHC3

11 MCHDW?205 2 1/4x1/2 ©.D. NYLON WASHER

12 MGHDW312 2 #10-32x0.093-0.126 CAGE NUT

13 MGELCO3] 5 LED LIGHT POD

14 MGHDWA401 2 #8x1/2 NYLON SPACER

15 MGHDW325 1 1/4-20 TOP LOCK

16 MGHDW 03 2 #10-32x1.00 PAN HEAD PHILIPS

17 MCGHDW208 2 #10 LOCK WASHER

18 MGUPMIS? 2 GRIF PAD

MGE ;;g:EEN
SERVICE
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SEAT PAN ASSEMBLY
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ITEM HNO. PART NUMBER DESCRIPTION
1 MGEVOO025 1 SEAT PAN
2 MGEVO106 1 SEAT PAN STIFFEMNER
3 MGEVO084 2 GAS SHOCK BRACKET
4 MGEVOO0?1 1 SEAT LOCKING PLATE
5 MGEVO034 2 SEAT HINGE-UPPER
& MGHDW?Z00 & 1/4-20x0.75 CB
Fi MGHDW200 8 1/4 FLAT WASHER
8 MGHDW303 & 1/4-20 NYLOCK
? MGUPHT126 2 SPRING FOR SEAT LATCH
10 MGHDWI10& 2 1/4-20x2 PT HHC3
11 MGHDW301 2 1/4-20 HALF NYLOCK
12 MGHDWé&16 4 5/16-18¥ .75 BH
13 MGHDW201 8 5/16 FLAT WASHER
14 MGHDW304 8 5/16-18 NYLOCK
15 MGMUP323 1 HIGH BACK SUSPEMNSION SEAT
16 MGUPNO28 1 1" RUBBER GROMMET

16




ITEM NO. PART NUMBER QY. DESCRIPTION
1 AMGEVO03 ] COMTROL PAMEL-RIGHT 3IDE
2 MGUPNO43 1 CUP HOLDER
3 MGMUPO30 ] CUP HOLDER CLAMP
4 MGELCO38 ] USE PORT
5 MGELCO0? 1 PTO SWITCH
& MGHDW312 2 #10-32x0.093-0.126 CAGE NUT
7 MGHDWS512 2 #10-32x1.00 FLAT HEAD PHILIPS
MEﬁ’ﬁGnEEN
M O W E R S RIGHT HAND CONTROL PANEL
MGE EEN
g(;‘ SERVIE;E

\ i mwmm 17
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ITEM NO. PART MUMBER GITY. DESCRIPTION
| AMGEVOO02 | LEFT CONTROL PANEL
2 MGELC131-1 I OPTIONAL LIGHT CONTROLER
3 MGELCT16 | PUSH BUTTON ON/OFF
4 MGELCT17 | TOUCH SCREEN DISPLAY
5 MGHDW:514 4 PAM HEAD PHILLIPS MACHINE SCREW
6 MGHDW?218 4 #8 FLAT WASHER
7 MGHDW206 4 #8 LOCK WASHER

LEFT CONTROL PANEL

NLGE EEN

SERVICE
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CONTROLS ASSEMBLY
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MEeANGREEN

CONTROLS ASSEMBLY

MGE %E EN
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ITEM MO, PART MUMBER QTY. DESCRIPTION
1 AMGMUFPDT 1 RTH MOUNT-LEFT HAMND SIDE
2 MGELCO&D 1 RTM-RIGHT HAND SIDE
3 AMGEVO0S5 1 CONTROLS RIGHT LEVER WELDMEMT
4 AMGEVO04 1 CONTROLS HANDLE BARE WELDMENT
5 MGUPHO44 2 HYDRO GEAR SPRING ARM
& MGMUPOT7 1 RTH Meutral Stop
7 MGUPRD48 1 DAMPEMER FOR CONTROLS
] MGUPHD47 1 HYDRO GEAR SPRING
g MGHDWI11 1 5/16-18x1-1/4 FT HHCS
10 MGHDW201 19 5/1& FLAT WASHER
11 MGHDW 304 & 5/16-18 NYLOCK
12 MGHDW1 63 1 5/16-18x2.00 FT HHCS
13 MGHDW109 3 5/16-18x3/4 FT HHCS
14 MGCGHDW302 2 5/14-18 HALF NYLOCK
15 MGHDWI110 2 5/16-18x1.00 FTHHCS
14 MGHDWI120 2 3/8-16x1.00 FT HHCS
17 MGCGHDW202 4 3/8 FLAT WASHER
18 MGHDW204 2 3/8 LOCK WASHER
1% MGHDWI124 1 3/8-16x2-1/4 PTHHCS
20 MGHDW203 2 3/8x1.00 ©.D. NYLON FLAT WASHER
21 MGHDW 305 1 3/8-16 NYLOCK
22 MGHDW?205 2 1/4x1/2 O.D. NYLOMN WASHER
23 MGCGHDWI104 1 1/4-20%2 PT HHCS
24 MGHDW301 1 1/4-20 HALF NYLOCE
25 MGHDW200 & 1/4 FLAT WASHER
26 MGCGHDWI03 4 1/4-20x1-1/4 PT HHCS
27 MGHDW303 4 1/4-20 NYLOCK
28 MGHDW-300 1 5/14-18 FLAMGE NUT
27 MGHDWS00 1 #10-32-1/2 PAN HEAD PHILIPS
30 MGUPND47 1 ZIP TIE
31 MGHDW308 1 #10-32 NYLOCK
32 MGHDWI1 14 1 5/16-18x2-1/2 PTHHCS
33 MGHDW400 3 5/16x5/8 SHAFT COLLAR
34 MGHDWI112 1 5/16-18x1-1/2 PT HHCS
35 MGCGHDW 00 1 5/16-24 ¥ 1-1/4 BSCS
34 MGEV Q008 1 CONTROL MOUNT PLATE
37 MGUPMO3E 1 CONTROL HAMDLE BLOCK
21




MEmGREESN

M O W E R CONTROLS ASSEMBLY
LEFT CONTROL ASSEMBLY
ITEM NO, PART NUMBER QTY. DESCRIPTION
1 MGMUPCO1 1 RTH MOUNT-LEFT HAMND 3IDE
2 MGEVO0s6 1 LEFT HAMDLE BASE
3 MGELCO19 1 CXR/SK/NXR SAFTEY SWITCH GRAY
4 MGELCO17 1 RTM-LEFT HAND SIDE
MGE EEN

So SERVICE
Ba v
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4
ITEM NO., PART HUMBER QY. DESCRIPTION

1 MGELC032 1 ANDERSON CONMECTOR-3B120

2 MGELC 108 1 RIGHT AMGLE PLUNGER SWITCH-SEALED

3 MGHDW204 2 #8 LOCK WASHER

4 MGHDW213 2 1/4 LOCK WASHER

5 MGHDW218 2 #8 FLAT WASHER

) MGHDW308 4 #10-32 NYLOCK

7 MGHDW30? 2 #5-3240.93-0.126 CAGE NUT

8 MGHDW315 2 1/4-20x0.093-0.126 CAGE NUT

9 MGHDW02 2 #8-32x3/4 PHP

10 MGHDWE03 2 #10-32x¢1.00 PAN HEAD PHILIPS

11 MGHDWS04 2 #10-32x5/8 PAM HEAD PHILIPS

12 MGHDW&05 2 1/4-20%3/4 BSCS

13 MGMUPD24 1 CHARGING PORT BRACKET

14 MGUPMNO34 1 CHARGE PORT COVER
MGE EEN
= SERVIQE
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i ITEM NO. PART NUMEER QY. DESCRIPTION
— 1 AMGEVO74R01 1 MAIN DECK
2 MGELCD14 5 HC BLADE MOTOR 2KW [SILVER]
2 MGUPNOS? 2 16.25" RH BLADE 0.187" THK-5TK 48/RWB 48
4 AMGEVO74R04 2 ANTESCALP BENT MOUNT WELD TAB
5 MGEVO74R09 2 CHAIN MOUNT-BOTTOM
4 MGEVO74R13 2 CHAIN MOUNT-TOP
7 MGEVO74R24 2 CHAIN MOUNT-TOP
8 MGEVOT74R23 2 CHAIN MOUNT-BOTTOM
9 AMGEVO74R03 2 ANTI SCAL BRACKET-BENT
10 AMGEVO74R04 2 ANTI SCALP WELD TAB
11 MGEVO74R03 2 CXR 74RD-GUSSET
P 12 MGEVO74R18 1 REAR DISCHARGE-RUBBER BRACKET
ME‘H‘NG“EEN 13 MGCXRS0R07 2 RUBBER CLAMP BRACKET
DREAMCUT EVO 188 14 AMGEVO74R08 2 STABILIZER MOUNT-BASE
15 AMGEVO74R07 2 STABILIZER MOUNT-WELD TAB
16 MGUPNO23 4 LARGE ANTI-SCALP WHEEL
17 MGUPNO?2 2 PLASTIC-DECK STEP
18 MGMUPO2] 5 MOTOR SUPPORT RING
19 MGUPN154 2 52/60 REAR DISCHARGE
20 AMGEVO74R22 5 WIRE CUARD PLATE
21 MGUPNOO] 5 BLADE MOTOR ADAFTOR
22 MGHDW702 22 3/6-16x0.75 CB
23 MGHDW201 71 5/16 FLAT WASHER
24 MGHDW319 32 3/16-18 TOP LOCK
25 MGHDW200 14 1/4 FLAT WASHER
26 MGHDW 101 10 1/4-20x3/4 FT HHCS
27 MGHDW703 18 3/8-16x1.00 CB
28 MGHDW305 22 3/6-16 NYLOCK
2% MGHDW?202 34 3/8 FLAT WASHER
20 MGHDW 05 4 1/4-20x3/4 BSCS
21 MGHDW325 4 1/4-20 TOP LOCK
3z MGHDW705 8 3/8-16x1.25 CB
23 MGHDW 150 5 1/2-13x3-1/4 PT HHCS, GRS YIP
34 MGHDW216 5 1/2' LOCK WASHER
35 MGHDW210 5 1/2 FLAT WASHER
34 MGHDWI10 2 5/16-18x1.00 FT HHCS
37 MGHDW304 12 5/16-18 NYLOCK

26
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ITEM MO, FART NUMBER =T, DESCRIFTION
38 MGHDW70Y 5 5/16-18x1.00 CB
37 MGHDW304-02 5 5/16-18 NL, GR5 IP
40 MGHDW708 10 5/16-18x1-1/4 CB
41 MGHDW70s & 5/16-18x3/4 CB
42 MGHDWI182 4 3/8-16X4.75
43 MGHDW£07 g PLASTIC .5 SPACER
44 MGHDWZ211 g 1/2x¢1.00x0.08 NYLOMN WASHER
45 MGUPNI100 2 16.25" LH BLADE 0.187" THE-STK 48
46 MGMUPD43 2 BLADE LOCKING FLATE
47 MCGHDWI107 4 5/14-18x3/4 FT HHC3S
48 MGEVO74R0S 2 FROMT BAFFLE-SHORT OUTTER
47 MGEVO74EDS 2 FROMT BAFFLE-SHORT INMER
50 MGEVO74R08 2 FRONT BAFFLE-LONG OUTTER
51 MGEVO74R12 2 MULCH BAFFLE-OUTTER
52 MGEVO74R] 1 2 MULCH BAFFLE-INMER
53 MGEVO74R10 1 MULCH BAFFLE-CENTER
54 MGEVO74R07 1 FROMNT BAFFLE-CENTER
55 AMGEVOT74R02 2 OPP SIDE
56 MGHDWI T 20 5/16-18 X 1.25
57 AMGEVOT74R05 2 AMTI SCALP BRACKET
58 AMGEVO74R0? 1 CROS5S STABILIZER MOUNT BASE TO DECK
27
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DECK MOUNT ASSEMBLY
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| TEM NO. PART NUMBER QY. DESCRIPTION
1od° ] MGUPN124 2 STABILIZER ARM-13-5/8
” U 2 MGUPN125 : STABILIZER ARM-22"

NLGE EEN

SERVICE
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ITEM NO, PART HUMEBER QTY. DESCRIPTION
1 MGHDW?210 3 1/2 FLAT WASHER
2 MGHDW202 10 3/8 FLAT WASHER
3 MGHDW 143 1 1/2-13x1-1/2 FT HHCS, GR8 YIP
4 MGHDW314 1 1/2-13 HALF MY LOCK
5 MGHDW305 1 3/8-16 NYLOCK
& MGHDWI124 1 3/8-16x2-1/4 PTHHCS
7 AMGEVOO10 1 FROMT LIFT ARM ASSEMBLY
8 MGMUPO3] 1 PILLOW BLOCE SPACER-TOP
2 MGEVOD35 1 PILLOW BLOCEK SPACER-BOTTOM
10 MGHDW203 12 3/8 X 1 0D NYLOM WASHER
11 MGHDW305 4 3/8-16 ML YZ
12 MGHDWI170 4 7/16-20x2-1/2 FT HHC3S
13 MGUPMI123 4 7/18-20 Thread, 2-7/8" Shank Cenfer Length
14 MGHDW403 4 3/8x1/2x1.00 3PACER
15 MGHDWI125 4 3/6-16x2.00 PT HHCS, GRS YIP
16 MGUPMT30 4 5/16 GRADE 30-4 LINK
17 MGUPHO84 1 PLASTIC PILLOW BLOCE-1" LIFT ARM
18 AMGEVODI12 2 EVO STABILIZER BAR
19 AMGEVOOT1 1 REAR LIFT ARM WELDMENT
0%
]
AR
MEANGREEN
M O W E R §

DECK MOUNT ASSEMBLY
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OPTIONAL COMPONENTS
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M O W E OPTIONAL COMPONENTS

(2) 1/4-20% 1-1/4 HHCS
(2) 1/4 FLAT WASHERS

(2) 1/4-20 NYLOCK

(2) CATCH PLATES [MGPUB025)

HITCH PIN

AMGFPUBOI]

(2) 3/8-16X2-1/2 CB
(2) 3/8 FLAT WASHER
(2) 3/8-16 NYLOCK

32
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OPTIONAL COMPONENTS

\NGREEN
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HITCH RECIEVER
(1) MGUPN174
(1) MGUPN175

(2)3/8-16X2-1/2 CB
(2)3/8 FLAT WASHER
(2)3/8-16 NYLOCK

{?HHCH FIM
|
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LEM 48704 BATTERY
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